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HSU440 SPIRAL MIXER REPLACEMENT PARTS

PART NO.

00-917671-00015
00-917671-00108
00-917671-00104
00-917671-00109
00-917671-00102
00-917671-00104
00-917671-00105
00-917671-00189
00-917671-00104
00-917671-00111
00-917671-00106
00-917671-00103
00-917671-00107
00-917671-00102
00-917671-00103
00-917671-00108
00-917671-00104
00-917671-00109

CONTROLS
NAME OF PART AMT.

02T U OUPURN 1
SWICN (SEAIM 2)... ettt 1
Contact
Lamp - LED
Switch - Head Selector (2-Position)
Contact
Contact
BUHON = IMPUISE....ceeeiieeeeee ettt e e e et e e e e e e s e sttt e e e e e e e sennn e aeeeaees
(070101 c= T SO OSSP PPPPPPPN 1
Button - Plate With INSCHIPON. ........cuiiiiii e 1
CoNtact - StOP BULION........eiiiiiiii et 1

(7)) o A SRR 1
(7] 4] o APPSRt 1
Switch - Head Selector (2-POSition)...........cooiiiiiiic e 1
(7] 4] - To: S0P UPSTSORUPRPPNt 1

Switch (Start 1).
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HSU440 SPIRAL MIXER REPLACEMENT PARTS

ILLUS.
PL-60049

PART NO.

00-917671-00093
00-917671-00092
00-917671-00183
00-917671-00091
00-917671-00184
00-917671-00185
00-917671-00101
00-917671-00186
00-917671-00094
00-917671-00187

00-917671-00188

ELECTRICAL COMPONENTS
NAME OF PART
Breaker - Circuit ThermM. IMagn..........ooiiiiie ettt e e

Breaker - Circuit Therm. Magn....
Switch - Main........cccocceviiiiennen.

Shaft - EXIENSIONS.....coiiiiiiiie et e et e e e e e e e e e e e e e e e e e e eaaes
Transformer (250 VA, 208-230 V., 24A).... ..ottt e e e e 1
Breaker - Circuit

Breaker = CirCUIt MOTOT........euiiiiii et e e e e e e s et e e e e e e e e eeaa e e aaaaes 1
(070141 ¢=Tex (o] SRRSO TRRROORSPPPPNt 1
(07074 £=Tex (o] SRRSO RRSORUPPPPt 1
(7074 =Tex (o] SRS SPRUPPPPt 1
Screw M6 X 12 HexX BUtON H..........ooiiiiiiec st e et e e e e e nnnneees 2
[0 g1 ¢= o3 (o] SOt 2

F-43262 (October 2012)



HSU440 SPIRAL MIXER REPLACEMENT PARTS

BOWL THRUST BLOCK ROLLER

F-43262 (October 2012) -8-



HSU440 SPIRAL MIXER REPLACEMENT PARTS

ILLUS.
PL-60050

-
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PART NO.

00-917671-00177
00-917671-00176
00-917671-00191

00-917671-00190

BOWL THRUST BLOCK ROLLER

NAME OF PART
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PART NO.

00-917671-00135
00-917671-00037
00-917671-00171
00-917671-00019
00-917671-00136

00-917671-00133
00-917671-00033
00-917671-00169
00-917671-00138

00-917671-00154

00-917671-00204
00-971671-00155

00-917671-00153

00-917671-00041
00-917671-00168

00-917671-00172

MIXER MOTOR AND COMPONENTS

NAME OF PART AMT.
Screw M8 X 30 HEX SOCKEE HA........ooiiiiieeecee e 7
[ To7 Q=T o 1= SO TTPPPPPPPP 1
Belt - XPZ 1800......eeeeiiiiie et ettt ettt e e et e et e e e et e e e e e e e e e e e e e e e e e e nar e e e e araaaaeeaaaaeas 8

PUIIEY = SPIFAL. ...ttt ettt ettt e bt e bt e et e e b sabeentne e e e e annee 1
BAMNG = 32712, ..ottt e e e e e e e e as 1
ST oT= Lot S = 1 SRR UPPPPt 1
SCreW M12 X 30 HEX HO...oooeeie et e et e e ette e e snnteeesnsnnnnnnnnnees 6
Washer........cccooevvevvenennn.

Support - Spiral....

Bearing - 6212......

SHAft = SPIFAL.......eie et
(7] 1110 1o TSP URUPPPPNt 1
SUPPOrt - TOP COVEE SPIFaAL......ceiiiiiiiiiieiitie ettt et sb e e sbt e e e saeanteneeneees 1
STt -SSR SURPUPPPPPRS 4
RING = RELAINING. ...ttt et e e e e e e e e aeeeeas 1

YU 0] o T o] = SRR SURUPPPPt 1
SCrew M16 X 60 HEX HO....oooeeie et e e e stae e e s e e e snsnnennnnnnnes 3
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HSU440 SPIRAL MIXER REPLACEMENT PARTS

ILLUS.
PL-60046

PART NO.

00-917671-00164
00-917671-00159
00-917671-00054

00-917671-00161
00-917671-00199
00-917671-00030
00-917671-00160
00-917671-00031
00-917671-00158

00-917671-00032
00-917671-00163
00-917671-00200

00-917671-00037
00-917671-00170
00-917671-00173
00-917671-00034

00-917671-00050

00-917671-00084
00-917671-00165
00-917671-00166
00-917671-00034
00-917671-00167
00-917671-00038
00-917671-00074

00-917671-00175
00-917671-00162
00-917671-00050
00-917671-00202

00-917671-00157
00-917671-00156

BOWL MOTOR AND COMPONENTS

NAME OF PART AMT.
BOWI (HSUAZ0)......cceieeeeeeeeee ettt st neeeann 1
SHATt = BOWL. ...t 1
Pin - Centering BOWIL........couiiiiiiiieie ettt 1

A= 1] a1 U PPPUPRUPOS 5

RING = RELAINING. ...ttt ettt e e et e e e ae e e e e bt e e e nbeeeeaaeaaaans 1
BeANG = 32714 ..ottt bttt e e bt e e ne et e e e e e e e e as 1
SPACET - BOWI SUPPOIL.....ceiiiii ettt e e et e e e et e e e eateeeeassassarnnenes 1

BEAING = D126 ..ttt e et e e e e e e e e e e as 1
YU o] oo SR =TV SO SORSPPPPt
WVASIIET ... ettt ettt ettt e et e e
Screw M12 x 30 Hex Hd

Bearing - 6214 2RS...........

Pulley - Rotating Bowl....

Lock - Taper......ccccooviiievicinenns

Screw M8 X 30 HexX SOCKET HA.......oo it e et e e aeeeeees 6
Belt = XPZ A800......c ettt ettt ettt et e ettt e e e beeente e st e e aeeeneantaeeaeaaannas 7
Shaft - Counter

S TCTTo =T g T o o T PP PPTRTOPRUPPPPRE
Bearing - 8309 2RS.......oo ittt ettt et e e beentaeeaeeannne 1
F oo 1 o 18 11 | SO PP P TP PPPP RPN 1
WVASIIET ...ttt ettt et e e n e 1
e Te I 1= T RO PO P PP PPPPPPP 1
Pin - TransSmMiSSION SUPPOI........ueiiiiiiiieeiiiie et ste e s e e e saee e e st e e s ntaeesaaeeeeananeeaaaeaaeeens 1
L PSP 1
SEESCrEW IMB X 25ttt ettt e e e e et e e et e e e e nte e e e e teeeeeannteeeenneeeennnnnnnnnnnnen 1
Pin - TransSmisSSiON SUPPOTT.......couiiiiiiiiii ittt e e e e 1
Support - Bowl DOUDIE PUIIEY.........coo it 1
Spacer - CoUNErsShaft..........o.oiiiii e e 1
Bearing - B30 2RS ... ittt e et e e abe e et e e e e e e e aaaaaaaaann 1
Pulley - Transmission.

Belt = XPZ 1900.......cc ettt et b e et e bttt e bt e bt e ebeentaeeaeeannee
[Tt QR =T o 1Y PSRRI 1
Screw M6 X 25 HexX SOCKEE HA.......oouiiiiiiiieie e e 8
1Y (o) (o OO PSPPSR PPPPPPP 1
PUILBY ..ttt bbbt h ettt ettt a e enba e e e e ane 1
Pin - TransSmisSSiON SUPPOTT......couiiiiiiiiie ittt e e e e e 2
[0 o R 1= TSR 1

SUPPOIt = MOTOT BOWL......eeiiieii ettt et e sttt e e satt e e e snebnbsneeneeee 1

Pin - Motor Plate
SO SCIBW...eeiieeeee ettt et e e et e e e ea— e e e e e——ee e aa—eeeaaabeeeaaabeeeeabreeennnrrrrnrnnes
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HSU440 SPIRAL MIXER REPLACEMENT PARTS

PART NO.

00-917671-00152

00-917671-00118

00-917671-00119

00-917671-00090

00-917671-00120

PANELS AND COVERS
NAME OF PART AMT.

CoVer - TOP...covveeeeiiee e
Screw M5 x 20 Hex Button Hd....

FOOt (AQJUSTING). ..ttt ettt ettt sa et e bt st s e e e e e aanes
Screw M6 x 25 Hex Button Hd....
Screw M6 x 25 Hex Button Hd....
Screw M8 x 35 Hex Hd............
A= 1] 41T OO UPPPPPPRUPIOR
A= 1] 1= PO UPPPPPPPUPOR

(02215 (=Y e o] o | PRSPt
SCreW M8 X 17 HEX HU....ooiieeie e e e e et e e st e e sana e e e saannrnasnnenes
Washer......cccoooveeeveiiiiiiiiineeee,
Screw M5 x 12 Hex Button Hd....

-15- F-43262 (October 2012)



HSU440 SPIRAL MIXER REPLACEMENT PARTS

PL-60052
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ILLUS.
PL-60052

1

2
3
4

PART NO.

00-917671-00193
00-917671-00124
00-917671-00192
00-917671-00195

BOWL GUARD
NAME OF PART AMT.
[CTUE=T (o B = o 1 RSP SORUPRPPNt 1
€M CONEIOL....ei ettt ettt s e e e e e 1
Shaft - Rotating Prot@CtioN..........cooiuiiiiiiii et 1
Shaft - Rotating ProteCtion...........cooeiiiiiiii e 1

-17 -
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